
Union Sanitar y District’s
Enhanced Treatment and 
Site Upgrade Program

Appendix B

Secondary Treatment 
Process Improvements 

B



 

Union Sanitary District  1 
Secondary Treatment Process Improvements 
Final Report 

 

August 2019 

To: Union Sanitary District: Curtis Bosick, PE, and Raymond Chau, PE  
From: Hazen: Paul Pitt, PE, and Irene Chu, PE  

Reviewed By:  Hazen: Marc Solomon, PE 

Re: Secondary Treatment Process Improvements Final Report 

Secondary Treatment Process Improvements  
Final Report 

 
 
 
 
 
 
 
 
 
 
 

 
Revision 

No. 
Date Description Author Reviewed 

1 4/29/2019 Draft Report for Review I. Chu,  
P. Pitt 

R. Latimer  
A. Griborio 
J. Rohrbacher 
M. Solomon 
[...]
Program and Plant Solids System/Capacity Assessment Report), the following assumptions 
were used for growth.  

• Assumption on growth for loads: 1% per year up to the design horizon.

• Assumption on growth for flows: 1% per year up to the design horizon. 



August 2019 

Union Sanitary District          4-3 
Secondary Treatment Process Improvements  
Final Report    

4.4 Influent Hydrograph  

The hydrograph used for modeling was based on observed hourly influent flow during the 
February 20, 2017 storm event. The hydrograph has been modified by the District to estimate 
actual plant flows if storage in the upstream sewers and discharge to Old Alameda Creek are not 
available. The adjusted peak hour (PH) flow during this storm was 64.7-mgd. Figure 4-1 shows 
the adjusted hydrograph. The base flow of this hydrograph will be escalated by 1% per year 
according to the assumed flow increase. Table 4-4 summarizes the peak hour flows for the two 
chosen design horizons and buildout conditions. When the average annual flow is 33-mgd, the 
peak hour flow will be 74.4-mgd. The Capacity Testing Program noted a hydraulic capacity of 85-
mgd; however, this did not account for safety factors or process standards. The Plant Solids 
System/Capacity Assessment Report estimates a similar future peak hour flow for the plant of 
72.3-mgd. 

Table 4-4 AWWTP Peak Hour Flow 

 
Peak Hour 

(mgd) 
Current  64.7 

2028 67.1 
2040 70.4 

Buildout (AA flow = 33-mgd)  74.4 

 

 

Figure 4-1 Influent Flow if Old Alameda Creek and Collection System Storage 
Eliminated 

  



August 2019 

Union Sanitary District          4-4 
Secondary Treatment Process Improvements  
Final Report    

4.5 Design Horizons 

As described in Section 2 a trigger-based approach will be used to define the capital improvement 
program, split into Phase I and Phase II. A 2028 design horizon will be used to define Phase I. A 
2040 design horizon will be used to define Phase II. The annual average and maximum month 
flows and loads for the 2028 and 2040 design horizon are presented in Table 4-5. 

Table 4-5 Design Flows and Loads 

  Current 2028 2040 
 Unit AA MM AA MM AA MM 

Flow mgd 23.4 26.9 25.8 29.7 29.1 33.5 
Peak 
Flow 

mgd 64.7 64.7 67.1 67.1 70.4 70.4 

COD lbs/d 146,000 167,900 161,300 185,500 181,700 209,000 
BOD lbs/d 52,600 60,500 58,100 66,800 65,500 75,300 
TSS lbs/d 70,500 81,100 77,900 89,600 87,800 100,900 
TKN lbs/d 10,650 12,240 11,800 13,500 13,250 15,240 

NH3-H lbs/d 7,200 8,300 8,000 9,200 9,010 10,360 
TP lbs/d 1,350 1,560 1,490 1,720 1,680 1,940 

4.6 Temperature 

The District is not required to and therefore does not typically monitor wastewater temperature. 
Temperature from monthly grab samples from 2010 – 2015 showed the lowest recorded 
temperature was 16⁰C. For this analysis the minimum week temperature is assumed to be 16⁰C. 
The District has recently (as of October 2018) been recording plant influent temperature with an 
in-situ probe. The minimum temperature observed was 19⁰C. If the minimum temperature is 
greater than the assumed minimum week temperature, effluent water quality will be better than 
the modeled water quality.  

4.7 Effluent Standards 

The plant currently has secondary standards for cBOD and TSS. These standards are summarized 
in Table 4-6.  

4.7.1 Current Secondary Standards 

Table 4-6 Current Effluent Standards 

 Monthly Weekly 
cBOD, mg/L 25 40 
TSS, mg/L 30 45 



August 2019 

Union Sanitary District          4-5 
Secondary Treatment Process Improvements  
Final Report    

4.7.2 Potential Standards Negotiated for Old Alameda Creek Discharge 

With the expected elimination of the AWWTP second discharge option, the Hayward Marsh, the 
District is currently discussing an alternative of discharging flows greater than 42.9-mgd to the 
Old Alameda Creek. While standards for Old Alameda Creek discharge are not yet defined, an 
average 15% TN removal over the year was used as an initial target for analysis. Table 4-7 
summarizes the assumed standards required for Old Alameda Creek. 

Table 4-7 Assumed Old Almeda Creek Effluent Standards 

Discharge point 
Old 

Alameda 
Creek 

Comment 

Flows, mgd 0-22 mgd > 43-mgd; year-round discharge 
cBOD, mg/L 10  
TSS, mg/L 15  

TN, % removal 15 Annual load reduction 

Ammonia, mg/L 2 Assuming no daily / weekly limit. 
BACWA monthly limit was assumed. 

4.7.3 Potential Year-round Nutrient Standards  

Nutrient limitations are not currently required for discharge to San Francisco Bay but are 
expected to be in place within the next two permit cycles. The draft administrative watershed 
permit that will be effective July 2019, requires dischargers to the San Francisco Bay to monitor 
and report nutrient levels in plant effluent. It is expected that the next permit cycle will introduce 
effluent nutrient load caps (capped at current loads plus an additional 10% to account for growth) 
with reductions in the following permit cycle.  

Currently the level of nutrient removal that will be required when the limits are in place is not 
known. The Bay Area Clean Water Agency (BACWA) defined two levels of nutrient removal that 
were assumed for the Nutrient Reduction Study (June 2018) these are presented in Table 4-8. 
For this study, it is assumed that the District will need to comply with Level 2 nutrient standards 
by 2040. While Level 3 standards are not expected to be in place for many years, and are not the 
focus of this study, layouts and sizing were developed for these standards to ensure that space 
was available within the plant footprint to accommodate processes to meet these standards.  

Table 4-8 BACWA Nutrient Reduction Study Effluent Standards 

 
NH3-N  

mgN/L 
TN 

mgN/L 
TP 

mgP/L 
Level 2 2 15 1 
Level 3 2 6 0.3 



August 2019 

Union Sanitary District          4-6 
Secondary Treatment Process Improvements  
Final Report    

These standards might be applied as a total maximum daily limit (TMDL), seasonally or monthly. 
For this analysis, the Level 2 standard was assumed to be a monthly average standard. Facilities 
were sized to meet this standard during the coldest month.  

4.8 Wet Weather and Redundancy Operation 

The District currently operates all secondary clarifiers during wet weather, but not all aeration 
basins. For future conditions, to maintain required aerobic solids retention times (SRTs) and 
reduce solids loading rates (SLRs) to the secondary clarifiers, it is assumed that all aeration basins 
and secondary clarifiers will be online during storm events.  

Redundancy conditions were defined as one aeration basin or one secondary clarifier out of 
service during dry weather operation. The water quality for these redundancy scenarios was 
checked for each design horizon, 2028 and 2040 as well as current conditions. These scenarios 
are defined in Table 4-9. 

Table 4-9 Wet Weather and Redundancy Operation 

 
Secondary 

Clarifier 
Redundancy  

Aeration Basin 
Redundancy  Wet Weather 

Flow, mgd AA AA Design 
Hydrograph 

Load, lbs/d MM MM MM 

Aeration Basin All in service Largest unit 
out of service All in service 

Secondary 
Clarifier 

Largest unit 
out of 
service 

All in service All in service 

 

 
 

 



August 2019 

Union Sanitary District          5-1 
Secondary Treatment Process Improvements 
Final Report    

5. Model Scenarios 
The District considered two technologies for the Secondary Treatment Process Improvements a 
membrane bioreactor (MBR) system and a conventional activated sludge (CAS) system. The 
calibrated process model and CFD models were used to size the secondary treatment process to 
meet BACWA Level 2 standards for 2040 loads. This Section 5 summarizes the key modeling 
results for the MBR and CAS options under several conditions as listed in Table 5-1. 

Infrastructure upgrades to achieve this effluent quality and conceptual layouts are described in 
Section 6. The infrastructure for the CAS option can be phased as a function of future design 
requirements and these phasing options are described in Section 7. Section 7 also describes the 
predicted performance of these interim conditions.  

Table 5-1 Model Flow and Load Scenarios 

Parameter Abbreviation Load 
Condition 

Flow 
Condition 

Average Annual  AA AA AA 
Maximum Month  MM MM MM 
Maximum Load, Annual Average Flow MML-AAF MM AA 
Aeration Basin Redundancy  1AB OOS AA AA 
Secondary Clarifier Redundancy1 1SC OOS AA AA 
1CAS option only    

Table 5-2 summarizes the concentration and loads for each of the scenarios listed in Table 5-1.  

Table 5-2 2040 Model Influent Flow, Loads and Concentrations 

Parameter AA MM MML-AAF Redundancy  
- 1 AB OOS 

Redundancy  
- 1 SC OOS1 

Flow, mgd 29 33 29 29 29 
Temp., oC  16 16 16 16 16 

 lbs/d mg/L lbs/d mg/L lbs/d mg/L lbs/d mg/L lbs/d mg/L 
cBOD2 77,000 270 88,500 270 88,500 310 77,000 270 77,000 270 
COD 182,000 749 209,000 749 209,000 861 182,000 749 182,000 749 
TSS3 85,500 362 98,000 362 98,000 416 85,500 362 85,500 362 
TKN 13,300 55 15,300 55 15,300 63 13,300 55 13,300 55 
NH3 9,000 37 10,400 37 10,400 43 9,000 37 9,000 37 
TP 1,690 6.9 1,940 6.9 1,940 8.0 1,690 6.9 1,690 6.9 

1CAS option only 
2Note that the model prediction for cBOD was 8% greater than the escalated historical “true BOD” (cBOD/0.84). This is 
considered acceptable given the COD match. 
3Note that the model prediction for TSS is 2% higher than the escalated historical TSS load. This is considered acceptable.  



August 2019 

Union Sanitary District          5-2 
Secondary Treatment Process Improvements 
Final Report    

5.1 MBR BACWA Level 2 2040 Modeling Results  

The BACWA Nutrient Reduction Study (June 2018) recommended that the District adopt an MBR 
technology to achieve the BACWA Level 2 standards. The MBR would replace the clarifiers as 
solids separation technology. A process flow diagram of how the MBR would fit at the AWWTP is 
presented in Figure 5-1. Flow from the existing primary clarifiers would be combined into one 
primary effluent line that would lead to a central PE pump station where it is pumped up to fine 
screens. After the PE is screened it is distributed to the east (4.1 MG) and west aeration basins 
(proposed 4 basins totaling 4.4 MG) operated in an anoxic – oxic configuration (specific details 
on the aeration basin configurations is provided in Section 6). RAS from the MBR facility is 
delivered to each aeration basin by a RAS force main. MLSS from both basins is combined in a 
central MLSS junction box where it is conveyed to the new MBR facility. Permeate from the MBR 
facility is disinfected at the new effluent facilities that can accommodate flows to EBDA and OAC.  

During wet weather PE can be equalized in the new PE equalization basin. The PE EQ pump 
station will drain the 2.5 MG PE EQ tank back to the fine screens for screening and distribution 
to the aeration basins.  

Figure 5-2 shows the process model flow sheet. The process modeling for MBR sizing is 
summarized in Table 5-3. Key features include MBR tanks, increased RAS flow, and a RAS 
deoxygenation zone. 



August 2019 

Union Sanitary District          5-3 
Secondary Treatment Process Improvements 
Final Report    

 

 

Figure 5-1 MBR BACWA Level 2 Process Flow Diagram 



August 2019 

Union Sanitary District          5-4 
Secondary Treatment Process Improvements 
Final Report    

 

Figure 5-2 MBR Process Model 



August 2019 

Union Sanitary District          5-5 
Secondary Treatment Process Improvements 
Final Report    

Table 5-3 MBR 2040 Load Model Results 

 Parameter Units AA MM MML-
AAF 

Redundancy  
- 1 AB OOS 

Aeration AB in service # 8 8 8 7 
MLSS  mg/L 7,300 7,700 7,700 8,000 
SRT d 13 13 13 13 

Aerobic SRT d 8 8 8 8 
MBR Tanks Trains in Service # 9 9 9 8 

Total Cassettes # 162 162 162 144 
Surface Area Msf 3.10 3.1 3.1 2.7 
Design Flux gsf 12.5 14.5 12.5 12.5 
Actual Flux gsf 9.3 10.7 9.3 10.5 
RAS Ratio % 400 400 400 400 

WAS WAS flow mgd 0.47 0.48 0.48 0.43 
WAS conc mg/L 9,200 9,000 9,800 10,100 
WAS Load lbs/d 36,000 39,200 39,300 36,200 

Secondary  
Effluent1 

cBOD mg/L 1 1 1 <1 
TSS mg/L 0 0 0 <1 
TN mgN/L ~11-12 ~11-12 ~12 ~11-12 

NH3 mgN/L <0.5 <0.5 <0.5 <0.5 
NO3 mgN/L ~9-10 ~9-10 ~9-10 ~9-10 
NO2 mgN/L ~0 ~0 ~0 ~0 
TIN mgN/L ~9-10 ~9-10 ~9-10 ~9-10 
TP mgP/L <1 <1 <1 <1 

PO4-P mgP/L <1 <1 <1 <1 
1 Average of Dynamic Modeling Results 

 
  



August 2019 

Union Sanitary District          5-6 
Secondary Treatment Process Improvements 
Final Report    

5.2 CAS BACWA Level 2 2040 Modeling Results 

The CAS option utilizes the same technology that exists at the AWWTP but converts the process 
from carbon removal to biological nutrient removal. Figure 5-3 shows the proposed process flow 
diagram. To do this, additional aeration basin volume is proposed, and increased clarifier capacity 
is required. Similar to the MBR option, primary effluent is combined in one primary effluent line 
that leads to a central PE pump station. Pumped PE is distributed to three sets of aeration basins, 
AB 1-4 (4.1 MG), AB 5-8 (4.4 MG) and AB 9-12 (4.4 MG) operated in a Modified Ludzack Ettinger 
(MLE) configuration (specific details on the aeration basin configurations are provided in Section 
6). PE is further distributed to the individual tanks by a common channel. RAS from the central 
RAS pump station is delivered to each aeration basin by a RAS force main. MLSS from all basins 
is combined in a central MLSS junction box where it is conveyed to the new MLSS splitter box. 
The splitter box feeds the four new circular clarifiers. Effluent is disinfected at the new effluent 
facilities that can accommodate flows to EBDA and OAC.  

For the CAS option, there are two wet weather strategies that will help the AWWTP maintain 
BNR operation during wet weather, PE equalization and step-feed operation. During wet weather 
PE can be equalized in the new PE equalization basin. The PE EQ pump station will drain the 2.5 
MG PE EQ tank back to the PE pump station for distribution to the aeration basins. The second 
strategy, step-feed operation, can be triggered when influent flow exceeds a trigger point (i.e. 
45-mgd). In this mode, most (i.e. 100 – 75%) of the PE flow is diverted half way down the aeration 
basins to reduce solids loading to the secondary clarifiers and preserve the nitrifier population in 
the upfront zones. Section 6 shows the step feed point for each aeration basin configuration. 



August 2019 

Union Sanitary District          5-7 
Secondary Treatment Process Improvements 
Final Report    

 

 

Figure 5-3 CAS BACWA Level 2 Process Flow Diagram 

 



August 2019 

Union Sanitary District          5-8 
Secondary Treatment Process Improvements 
Final Report    

The CAS option process model results are presented in Table 5-4 for 2040 AA, MM, MML-AAF, 
and redundancy scenarios. Loads and redundancy assumptions are documented in a 
memorandum attached in the Appendix 2. While wet weather simulations were dynamic, the 
conditions during step feed operation are presented in the Table 5-4.  

Table 5-4 CAS 2040 Model Results 

 Parameter Units AA MM MML-
AAF 

WW-
MM1 

Redundancy  
- 1 AB OOS 

Redundancy  
- 1 SC OOS 

Aeration AB in 
service # 10 10 10 10 9 10 

MLSS zone 2 mg/L 3,100 3,600 3,600 5,000 3,600 3,100 
MLSS zone 4 mg/L 3,100 3,600 3,600 2,700 3,600 3,100 

SRT d ~10 ~10 ~10 ~10-13 ~8 ~10 
Aerobic SRT d ~6.5 ~6.5 ~6.5 ~6.5-8 ~5.6 ~6.5 

Secondary 
Clarification 

Number # 4 4 4 4 4 3 
Surface 

Area sf 75,500 75,500 75,500 75,500 75,500 56,600 
Volume MG 10 10 10 10 10 8 

SOR gpd/sf 415 475 415 810 415 550 

SLR 
lbs/d/s

f 18 23 18 18 20 24 
SVI mL/g 110 110 110 110 110 110 

RAS Ratio % 64 64 64 64 64 64 
WAS WAS flow mgd 0.55 0.55 0.55 0.55 0.55 0.55 

WAS conc mg/L 8,000 9,100 9,100 9,000 9,100 8,000 
WAS Load lbs/d 38,000 43,000 43,000 43,000 35,000 34,000 

Secondary  
Effluent 

cBOD mg/L <10 <10 <10 <10 <10 <10 
TSS mg/L <15 <15 <15 <15 <15 <15 
TN mgN/L ~12 ~13-14 ~13-14 ~14 ~13 ~12 

NH3 mgN/L ~1 ~1 ~1 <2 ~2 ~1 
[...]
Scenario 2b - What is the BNR capability of 
the modified system? Infrastructure

• Modify Aeration 
Basins with:
• Flexible selector

• Step feed capabilities

• Convert East AB to plug 
flow

• Modify Clarifier 5 and 6 internals
• Replace daft tubes with Towbro

• Fillets

• EDI

• Seals

No new volume



Scenario 2b - What is the BNR capability of 
the modified system? Specific Assumptions

• Horizon: 2028 (assumed start of nutrient
requirements per master plan)

AA MM

Flow, mgd 25.8 29.7

Peak Flow, mgd 67.1 67.1

COD, lbs/d 161,300 749 185,500 749

BOD, lbs/d 58,100 270 66,800 270

TSS, lbs/d 77,900 362 89,600 362

TKN, lbs/d 11,800 55 13,500 55

NH3-H, lbs/d 8,000 37 9,200 37

TP, lbs/d 1,490 6.9 1,720 6.9



Scenario 2b - What is the BNR capability of 
the modified system? Specific Assumptions

• Effluent limitations –Secondary standards

• DO NOT HAVE TO operate in BNR mode for 
part of the summer…but may WANT to because:
• Negotiations with regional board (Early adoption)

• Gain experience with BNR operation

Monthly Weekly

cBOD, mg/L 25 40

TSS, mg/L 30 45

Operate in BNR mode 
during the warmer 
months



Scenario 2b - What is the BNR capability of 
the modified system? Operation modes

Winter Spring Summer Fall 

Months Dec – Feb Mar – May Jun – Aug Sept – Nov

Temperature, oC 16 20 27 23

BNR operation

Dry season May – September

Temperature >21oC

Load MM

PC TSS removal, % 63
Basins in service ALL

Selector operation Anoxic
Step feed No

SRT, d TBD

MLSS, mg/L TBD

SVI (ml/gm) 130



Scenario 2b - What is the BNR capability of 
the modified system? East AB configuration

Flexible Selector in 
Anoxic Mode

Internal 
Recycle



Scenario 2b - What is the BNR capability of 
the modified system? West AB configuration

Flexible 
Selector in 

Anoxic Mode
Internal 
Recycle



Scenario 2b - What is the BNR capability of 
the modified system? BNR process model

Selector zone Anoxic

Nitrified Recycle



Scenario 2b - What is the BNR capability of 
the modified system? Effluent N Weekly average 

(mgN/L)

TN ~13.5

NH3-N ~1.5

• Unfavorable 
cBOD/TKN ratio

• High concentrations
• Conservative



Scenario 2b - What is the BNR capability of 
the modified system? Clarifier Check

• For 2028 AA loads

• All aeration basins online, all clarifiers online

 MLSS of 2,700mg/L is required to maintain aSRT of ~3.5 days

 Clarifier passes 2028 DW AA diurnal flow pattern

Flow
(MGD)

SOR 
(gpd/sf)

SLR 
(gpd/sf)

Results 
at SVI = 
130 mL/g

Average 25.8 540 18.0

Maximum 38.3 800 27.0

SVI = 130 mL/g
MLSS = 2,700 mg/L
SOR = 850 gpd/sf



Scenario 2b - What is the BNR capability of 
the modified system? Summary

 Can operate in BNR mode during dry weather

• Clarifier results OK for MLSS of 2,700 mg/L and 
all units in service but stressed for units out of 
service and wet weather

• Increased solids loading to modified clarifiers
• High diurnal peaks stress clarifier during dry weather

• Clarifier capacity limits MLSS, aSRT, and therefore BNR



Scenario 2b - What is the BNR capability of 
the modified system? Summary

To treat BNR year-round and make the system 
more robust we will need:

• Need more AB Volume to increase aSRT

• Need more clarifiers to pass more solids in WW

Scenario 3
How much more process volume do we 
need to achieve Level 2 standards  for 
(2040 flows and loads)?



10 Minute Break



Scenario 3

Paul Pitt, Ron Latimer

What are the improvements needed to 
achieve Level 2 nutrient standards?

(2040 Design Horizon)



Scenario 3 - What is needed for Level 2? 

Yes, new infrastructure!

What infrastructure requirements? How many?, Where?



Scenario 3 - What is needed for Level 2? -
Specific Assumptions

• Horizon: 2040

• Minimum week temperature 16ºC

AA MM MML-AAF

Flow, mgd 29.1 33.5 29.1

Peak Flow, mgd 70.4 70.4

COD, lbs/d 181,700 749 209,000 749 861

BOD, lbs/d 65,500 270 75,300 270 310

TSS, lbs/d 87,800 362 100,900 362 416

TKN, lbs/d 13,250 55 15,240 55 63

NH3-H, lbs/d 9,010 37 10,360 37 43

TP, lbs/d 1,680 6.9 1,940 6.9 8.0

• Note further design horizon than
Scenario 2

• Also different than Master Plan (2058)

High concentration 
scenario



Scenario 3 - What is needed for Level 2? -
Specific Assumptions

• Effluent limitations – BACWA Level 2
• Assumed this a monthly standard to be met during the 

coldest month  Most conservative Assumption

• Old Alameda Creek

NH3-N mg/L TN, mg/L TP, mg/L

Level 2 2 15 1

Discharge 
point Old Alameda Creek Comment

Flows, mgd 0-22 mgd > 43 mgd

cBOD, mg/L 10

TSS, mg/L 15

TN, mg/L 15 Assumed per 9/18 meeting

Ammonia, 
mg/L 2 Assuming no daily / weekly limit per 9/18 

meeting. BACWA monthly limit was assumed.

Note more stringent cBOD and TSS 
for this partial flow



Scenario 3 - What is needed for Level 2? -
Operation modes

Winter Spring Summer Fall 

Months Dec – Feb Mar – May Jun – Aug Sept – Nov

Temperature, oC 16 20 27 23

Normal Wet Weather Redundancy 

Load MM MM AA

PC TSS removal, % 63 63 63

Temperature, oC 16 16 20

Basins in service ALL ALL 1AB/1SC OOS

Selector operation Anoxic Anoxic Anoxic

Step Feed No Yes Possible

SRT, d ~6.5 ~6.5 ~6.5

MLSS, mg/L TBD TBD TBD

SVI (ml/gm) 130 130 130



Scenario 3 - What is needed for Level 2? –
West and new AB DW BNR mode

All new basins similar 
to basin 5-7 layout 

Flexible 
Selector in 

Anoxic Mode
Internal 
Recycle



New Aeration Basin

New Clarifier 
Volume

Scenario 3 - What is needed for Level 2? –
Process Model 

Multi-point Ferric Anoxic Selector

Nitrified Recycle



Scenario 3 - What is needed for Level 2? –
MM DW Effluent N Weekly average 

(mgN/L)

TN ~13

NH3-N ~1



Scenario 3 - What is needed for Level 2? –
MM DW Effluent P Weekly average 

(mgP/L)

TP <1



Flow/Load AA MM MML-AAF MML-AAf
Load

aSRT d 6.5 6.5 6.5

MLSS mg/L 3,100 3,600 3,600

Effluent TN mgN/L ~12 ~13 ~14

Effluent NH3-N mgN/L ~1 ~1 ~1

Effluent TP mgP/L < 0.8 < 0.8 < 0.8

Scenario 3 - What is needed for Level 2? –
DW operation and water quality

Function of:

• High PI TKN concentrations

• Poor PE cBOD5 : TKN ratio 



Scenario 3 - What is needed for Level 2? –
DW operation and water quality

Function of:

• High PI TKN concentrations

• Poor PE cBOD5 : TKN ratio 

Flow/Load AA MM MML-AAF MML-AAF 
22ºC

aSRT d 6.5 6.5 6.5 6.5

MLSS mg/L 3,100 3,600 3,600 3,600

Effluent TN mgN/L ~12 ~13 ~14 ~13

Effluent NH3-N mgN/L ~1 ~1 ~1 <0.2

Effluent TP mgP/L < 0.8 < 0.8 < 0.8 < 0.8

Warmer temperature 
improves nitrification but 
not overall nitrogen 
removal



Scenario 3 - What is needed for Level 2? –
DW operation and water quality

We looked at sidestream treatment to address this 
issue:

• Sidestream treatment reduces TKN load to 
secondary treatment significantly

AA MM MML-AAF

Effluent TN W/o SST 
(mgN/L)

~12 ~13 ~14

Effluent TN W/SST 
(mgN/L)

~10 ~11 ~11



Scenario 3 - What is needed for Level 2? –
DW Summary

• To achieve NH3<2 mgN/L for coldest month, 
aSRT ~6.5 d

• Minimum 5.3 mg new aeration basin volume for 
16ºC (conservative temperature)

• Sidestream treatment is recommended to be 
included in the upgrade for nutrient removal

 New clarifiers needed to pass these solids

• Clarifier volume further defined in WW scenarios



Scenario 3 - What is needed for Level 2? –
Wet Weather Hydrograph



Scenario 3 - What is needed for Level 2? –
West and NEW AB WW Configuration

NRCY off

Segregated RAS 

Surface 
Mounted 
Mixers

Wet Weather 
Step Feed



New Aeration Basin

New Clarifier 
Volume

Scenario 3 - What is needed for Level 2? –
WW process model

Turn off Nitrified 
Recycle during wet 
weather

25% PE to Head of AB 75% Step feed @ 50% volume



Scenario 3 - What is needed for Level 2? –
Wet Weather MLSS

• Step-Feed is limited to 75% at ½ way point in 
basin

High MLSS in upfront portion of 
Aeration Basin

Lower aeration effluent MLSS 
(~2,700 mg/L)
Reduced SLR to clarifiers 



Meeting Old Alameda Creek TSS standards

• Disc filters will be required 
after clarification to meet Old 
Alameda Creek TSS 
standards during wet 
weather.

• Converge Phase:
• How to tie in with chlorination / 

dechlorination 

• How will flow get to Old Alameda 
Creek



Scenario 3 - What is needed for Level 2? –
Wet Weather Summary

• Wet weather step feed was limited to 75% of PE 
flow ½ way down the basin

• Aerator Effluent MLSS reduced to 2,700 mg/L 
during storm 

• Clarifier maximum SOR at 2,700 mg/L = 
• 900 gpd/sf (existing clarifiers)

• 1,100 gpd/sf (new circular clarifiers)

• Additional clarifier area = 

35,000 sf 

SVI = 130 mL/g
MLSS = 2,700 mg/L
SOR = 950 gpd/sf



Scenario 3 - What is needed for Level 2? –
Infrastructure Summary 

Existing Hazen Initial 
Sizing*

Master Plan 

New Volume Required 
with Anaerobic Zone, 

mgal
-- 5.3 22.4

Total Volume with 
Anaerobic Zone, Mgal

7.6 13.5 - 16.5 30

Secondary Clarifier 
4 new @145’
or Existing + 2 

new 160’
6 new @145’



Scenario 3 - Questions that became 
apparent as we worked through the details:

Converge phase will answer these questions in more 
depth

1. What is the impact of the minimum week 
temperature?

2. What is the impact of diurnal EQ? 

3. How does Chemical P compare to Bio-P removal 
(A2O)?

4. What is more synergistic with Level 3, 4 stage 
with disc filter or MLE with denitrification filters?



Scenario 3: Question 1 - What is the impact 
of the minimum week temperature? 

• Monitor Influent Temperature  start now if it has not started

• At higher temperature, lower SRT is required for full nitrification

• Reduced SRT ~ 10% less total Aeration Basin Volume

• If built for 16ºC, but is actually 18ºC, more capacity past 2040

Temperature, ºC 16ºC 18ºC 18ºC

Total Aeration Basin 
Volume, mg

12.9 12.9 11.7

New AB Volume, mg 5.3 5.3 4.1

SRT, d ~6.5 ~6.5 ~5.5

MLSS, mg/L ~3,650 ~3,600 ~3,600

Effluent TN, mg/L 13 <13 <13

Effluent Ammonia, mg/L 1.2 0.6 1.1

23% less 
new 
volume 



Scenario 3: Question 2 - What is the impact 
of diurnal EQ?

• With influent EQ, diurnal load variations are attenuated

• Lower SRT is required 

• Reduced SRT ~ 10% less total Aeration Basin Volume 

• Or better effluent quality with same Aeration Basin Volume

Influent EQ No Yes Yes

Total Aeration Basin 
Volume, mg

12.9 12.9 11.7

New AB Volume, mg 5.3 5.3 4.1

SRT, d ~6.5 ~6.5 ~5.6

MLSS, mg/L ~3,650 ~3,600 ~3,600

Effluent TN, mg/L 13 12 13

Effluent Ammonia, mg/L 1.2 0.5 0.9

23% less 
new 
volume 



Scenario 3: Question 3 – How does 
Chemical P compare to Bio-P removal?

• MLE + Ferric addition

• Anaerobic zone for 
EBPR

• Anaerobic zone for 
EBPR + Sidestream 
treatment 

• Anaerobic zone for 
EBPR + SST + PS 
Fermentation

Anoxic Aerobic
MLSSPE

Treated Sidestream 

Anoxic Aerobic
MLSS

PE

Primary Sludge Fermentation

Anoxic Aerobic
MLSSPE

Anaerobic Zone 

MLSSPE
Anoxic Aerobic



Scenario 3: Question 3 – How does 
Chemical P compare to Bio-P removal?

Mode
MLE + 
Ferric

A2O
A2O + 
SST

A2O + SST+ 
PS

Fermentation

Anaerobic Volume, mg 0 1.3 1.3 1.3

Anoxic Volume, mg 3.6 6.2 6.2 3.6

Aerobic Volume, mg 9.3 10.6 10.6 10.6

Total Volume, mg 12.9 18.0 18.0 15.5

Ferric, gpd 1,450

Effluent TN, mg/L 13.7 15.7 12.3 12.9

Effluent Ammonia, mg/L 0.9 0.9 1.2 1.3

Effluent TP 0.8 1.8 1.0 1.1



Scenario 3: Question 3 – How does 
Chemical P compare to Bio-P removal? 

To converge on the best phosphorus removal option 
for USD, we will need to weigh different factors:

• Capital Costs

• Operational Costs of chemical addition

• Struvite formation 

• Operational ease

• Phasing of projects (SST, etc)

• Collection system chemical use

• Synergy with level 3 options



Scenario 3: Question 5 – Synergy with Level 
3: 4 stage + disc vs MLE + Denite?

• MLE + SST

• MLE + SST + PS 
Fermentation

• 4-Stage + PS 
Fermentation + SST

MLSS
PE Anoxic Aerobic

MLSS
PE Anoxic Aerobic

Primary Sludge 
Fermentation

MLSS
PE Anoxic Aerobic

Sidestream Treatment 

Primary Sludge 
Fermentation

Sidestream Treatment 

Sidestream Treatment 



Scenario 3: Question 4 – Synergy with Level 
3: 4 stage + disc vs MLE + Denite?

Mode
MLE 
+SST

MLE + SST + PS 
Fermentation

4 Stage + PS 
Fermentation + 

SST 

Anoxic Volume, mg 3.6 3.6 5.4

Aerobic Volume, mg 9.3 10.2 10.3

Total Volume, mg 12.9 13.8 15.7

Effluent TN, mg/L 11.1 10.8 7.6

Effluent Ammonia, mg/L 1.4 1.1 1.0

Fermentation will provide 
more carbon for TN removal 

A second anoxic zone will 
provide more denitrification  



Scenario 3: Question 4 – Synergy with Level 
3: 4 stage + disc vs MLE + Denite?

4-Stage + SST + PS Fermentation 

• 2.8 mg extra volume total 

• Fermentate to 2nd Anoxic zone

• Can reach Level 3 with clean carbon 

Weekly 
average 
(mgN/L)

TN <8

NH3-N ~1



15 Minute Break



Scenario 4

Paul Pitt, Ron Latimer

What MBR volume is required to reach 
Level 2 standards?



Scenario 4 – What MBR volume is required 
to reach Level 2? Infrastructure

Yes, new MBR!

What infrastructure requirements? How many?, Where?



Scenario 4 – What MBR volume is required 
to reach Level 2? Aeration basin configuration

Modified and new aeration 
basin configuration 

RAS from MBR 
tanks



Scenario 4 – What MBR volume is required 
to reach Level 2? Process model 

Anoxic zone

De-ox Zone MBR return



Scenario 4 – What MBR volume is required 
to reach Level 2? DW MM Effluent N



Scenario 4 – What MBR volume is required 
to reach Level 2? DW Summary

Flow/Load AA MM MML-AAF

aSRT d 8.4 7.9 7.9

MLSS mg/L 7,100 7,800 7,800

Effluent TN mgN/L 11 11.4 12.9

Effluent NH3-N mgN/L 0.3 0.4 0.3

Effluent TP mgP/L <0.6 0.63 0.73



Scenario 4 – What MBR volume is required 
to reach Level 2? Summary

• Total aeration volume required 8.3 mgd
• De-oxygen zone = 0.5 mg

• New Aeration Basin 8 = 1.1 mg

• Can operate at higher MLSS ~ 7,000mg/L
• Requires less volume to achieve SRT >6.5 days for full

nitrification

Current 
projection 

Master Plan

Total aeration basin volume 8.5 mg

New aeration volume (AB 8) 1.1mg

MBR tank volume 21,000 sf 50,000sf



Scenario 4 – What MBR volume is required 
to reach Level 2? Initial look at fine screens 

• No secondary pumping 
required

• MBR and fine-screening 
facilities can fit on-site

• No ideal location

• Must consider conflicts, 
construction sequencing, 
and hydraulics to arrive at 
“best” solution

Weir 
EL 108.83

EL 104.85



7. Layouts



Initial High Level Layouts – volume summary 

Existing Hazen Initial 
Sizing*

Master Plan 

New Volume Required 
with Anaerobic Zone, 

mgal
-- 5.3 22.4

Total Volume with 
Anaerobic Zone, Mgal

7.6 12.9 30

Secondary Clarifier 
4 new @145’
or Existing + 2 

new 160’
6 new @145’

Current 
projection 

Master Plan

Total aeration basin volume 8.5 mg

New aeration volume (AB 8) 1.1mg

MBR tank volume 21,000 sf 50,000sf



Initial High Level Layouts

Initial layouts to:

• Understand what the new plant might look like

• Facilitate high level costing 

• Initial comparison of options

To be considered during converge phase

• Detailed review of yard piping 

• Infrastructure phasing with other 

planned work 

• Costs (capital and operational)

• Hydraulics

• Triggers

• Foot print

• MOPO



Initial High Level Layouts – CAS Layout (all 
new clarifiers)

• Retrofit existing aeration 
basins 

• New aeration basin 8 1.1 MG

• New 4.2 MG aeration basin  
module over C5 and C6

• Demo all old clarifiers

• Four new 150ft diameter circular 
clarifiers 



Initial High Level Layouts – 50/50 split plant 

• Retrofit existing aeration 
basins 

• New 6.7 MG AB module

• Retrofit C5 and C6

• Three new 140 diameter circular 
clarifiers 



Initial High Level Layouts – MBR Layout 
Options

1

2



8. Next Steps / 

Summary



Timeline 

Comprehend
Phase

Design Phase

9/18/18

• Review Data / 
Drawings

• Sampling
• Model 

development and 
calibration 

• Model Scenarios
• Near and long 

term CAS sizing / 
validation

• MBR option sizing

Explore 
Phase

• Costing
• Site Plans / Layouts
• Trigger base solution
• Sequencing / MOPO
• Synergy with Level 3
• Diurnal Equalization 
• Primary Sludge 

Fermentation 